Page 1/3



m Model No: 5621D
rrlill Rl Gt

Parts List

ID Part No Name Qty Notes

1 265995-6 TAPPING SCREW 4X18 6

2 416644-0 SWITCH BUTTON 1

3 233194-8 COMPRESSION SPRING 4 1

4 el rxx ***  Click for Technical Bulletin 60030
5 416642-4 SWITCH LEVER 1

6 651956-6 SWITCH TG72BD 1

7 643942-1 BATTERY HOLDER 1

8 961014-3 STOP RING E-8 1

9 272229-0 LEVER 40 1

10 252159-1 HEX. NUT M6 1

11  253804-1 FLAT WASHER 6 1

12 265995-6 TAPPING SCREW 4X18 2

13  643941-3 BRUSH HOLDER CAP 2

14 *** rkk ***  Click for Technical Bulletin 85070
15 643944-7 BRUSH HOLDER 1

16  643943-9 BRUSH HOLDER 1

17  416639-3 REAR COVER 1

18 851844-9 NAME PLATE 5621D 1

19 911263-2 PAN HEAD SCREW M5X40 3

20 266209-6 TAPPING SCREW 4X60 2

21  416690-3 MOTOR HOUSING 1

22 210023-2 BALL BEARING 627DDW 1

23 632828-4 YOKE UNIT 1

24 416692-9 BAFFLE PLATE 1

25 519045-2 ARMATURE ASS'Y 1

26  211088-7 BALL BEARING 6000DDW 1

27  344681-3 SHAFT LOCK 1

28  233092-6 COMPRESSION SPRING 5 1

29 151638-5 BLADE CASE COMPLETE 1

30 262049-0 RUBBER RING 6 1

31 251368-9 + COUNTERSUNK SCREW M6 1

32 819080-3 MAKITA LABEL 1

33 rrk ***  Click for Technical Bulletin 64818
35 226391-3 SPUR GEAR 53 1

36 265034-2 + COUNTERSUNK HEAD SCREW M5X16 2

37 316766-5 BEARING BOX 1

38 211129-9 BALL BEARING 6201DDW 1

39 323816-9 SPINDLE 1

40 285834-4 BEARING RETAINER 19-33 1

41 231821-1 TENSION SPRING 3 1

42 416693-7 SAFETY COVER 1

43 961155-5 RETAINING RING S-38 1

44  F* ok ***  Click for Technical Bulletin 68674
45  xxx *xx ***  Click for Technical Bulletin
46  266024-8 HEX. SOCKET HEAD BOLT M6X20 1

47  265701-9 SCREW M6X14 1

Page 2/3


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/60030-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/85070-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/64818-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/68674-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/-WW-1.pdf

'7;!;’}!!5;5

Model No: 5621D

ID Part No Name Qty Notes

48 231316-4 COMPRESSION SPRING 7 1

49 252103-8 HEX. LOCK NUT M5-8 1

50 163407-2 ANGULAR COMPLETE 1

51  942151-2 SPRING WASHER 6 1

52  265701-9 SCREW M6X14 1

53  941151-9 FLAT WASHER 6 1

54  265056-2 + PAN HEAD SCREW M5 1

55  163406-4 DEPTH COMPLETE 1

56  266195-1 CAP SQUARE BOLT M6X90 1

57 rrk ***  Click for Technical Bulletin 61203
58 317288-8 BASE 1

59 Wk rkk ***  Click for Technical Bulletin 66365
60 rkk ***  Click for Technical Bulletin 61203
61  241869-5 FAN 55 1

1001 164095-8 GUIDE RULE 1

1002 *** ok ***  Click for Technical Bulletin

1004 A-85117 T.C.T.SAW BLADE 165X24TX20 1

1005 *** rkk ***  Click for Technical Bulletin 69033
1006 783203-8 HEX. WRENCH 5 1

2002 *** ok ***  Click for Technical Bulletin 81697

Page 3/3


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/61203-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/66365-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/61203-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/69033-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/81697-WW-1.pdf

